Top

ALZRC - 500 Four Blades Main Rotor Head assembly

No. : LC5801
Date : 2011/8/21 15:38:20
Status : Stop production
Focus : 4400

Photo

Detail

Description:

●Due to the flybarless construction of this rotor head, an electronic flybarless system is required for operation .
●T6061-T Aluminum CNC maching.
●Compatible T-REX 500.

Packaging:

●500 Four-blades main rotor head set x 1
●500 Four-blades swashplate x 1
●Main Shaft x 1
●Main shaft lock ring x 1
●Socket button head screw(M2.5x20) x 1
●Set screw(M3x3) x 2
●Locking nut(M2.5) x 1
●Linkage Rod(M2x40.5mm) x 4
●Rod head x 8

Ask

If you have questions about this information or product, please message us and we will get back to you via e-mail!
*Name
*Email
*Area
*Subject
*Content
 
Copyright © 2014 ALZRC HOBBY
Address3F/C ,Building B, No.30 Hing Si Road Wu Sha District, Changan Town, Dongguan, Guangdong Province,China
Email:alzrchobby@163.com